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POWER SYSTEM 1
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TO FUEL OIL TANK

34

5 Sty Jii A DESCRIPTION 4 How| EHSHL | k| kR
POS. COD. VER. QTY| SUIT NUM [ INT [CHO
1 | 302530000070 | 1 |acceierocrapHstaywire suseort |JH [ T4 2k 22 hE AR 1
2 | 750207000002 | 1 |ACCELEROGRAPH STAY WIRE || T4 £E 404 1
3 | 730599000018 | 1 |OIL HOSE puzcSliif=4 4
4 | 701901016001 | 1 [CLIP 000 10-16 JB/T8870 $i000 10-16 JB/T8870 8
5 | 814312120000 | 1 |owwarerseperator Fixeneoarn |JHIZK 3 B £ 220 g 1
6 | 730403000127 | 1 [OIL WATER SEPERATOR |JH/K 7 5 2% 1
7 | 750201010094 | 1 [FUEL PUMP PRI 1
8 | 701104008006 1 |BOLT M8x25-8.8-ZnD GB5783|i&#:M8X25-8.8-ZnD GB5783| 2
9 | 701504008004 | 1 |WASHER 8 GB97.1 #h[#8 GB97.1 3
10 | 701103007001 | 1 |BOLT M8x70-8.8-GB5782 |l M8x70-8.8-GB5782 | 1
11 | 320040000019 | 1 |WATER OUT HOSE K 1
320040000109 | 1 |ENGINE WATER INLET PIPE| R ZHLEK & 1 Y
12 | 320040000020 | 4 |WATER IN HOSE HEKE 1
13 | 751011000004 | 1 |CLIP D40-64 43828C “£4iD40-64 43828C 4
14 | 814312220100 | 1 [MUFFLER SUPPORT i+ 8% 22 pi 1
15 | 701106010002 1 |BOLT M10X1.25X25-10.9-DKL GB5786 |1 #:M10X1.25X25-10.9-DKL GB578¢ 2
16/ | 701510010004 | 1 |WASHER 10-DKL GB93 |#4#10-DKL GB93 2
17 | 701504010004 1 |SPRING WASHER 10-DKL GB97.1 | #4&10-DKL GB97.1 2
18 | 814312110000 | 1 [ENGINE HOOK RS 1
19 | 750205000040 MUFFLER HC-SWL3210 |4 & #$HC-SWL3210 1
20 | 701406008004 | 1 |NUT M8-DKL GB6170 |IZ:}M8-DKL GB6170 2
21 | 302010001079 | 1 |SIDEHEAT INSULATING PLATH [ # B4R 2
22 | 302030007489 | 1 [HEAT INSULATING PLATE |Kg#FHIARR 1
23 |730403000074 | 1 |DIESEL OIL FILTER]| 4¢3 &t 1
24 |730403000073 | 1 |ENGINE OIL FILTER/HLIH &t 1




B 2
RADIATOR ASSEMBLY

35

75 Hifith Jii A DESCRIPTION b % How| EHSHL | T kR
POS. COD. VER. QTY| SUIT NUM | INT [CHO

1 814312050004 2 |WIND SCOOPER ASSEMBLY 'ﬁ"m%’ 1

2 | 730701000088 | 1 |RADIATOR B7158 KA HI25BT7158 1

3 | 811612170000 | 2 |[RADIATOR SPONGE |Mithuas ke FAhE i 1

4 | 701104008004 | 1 [BOLT M8X20-8.8 GB5783 |iZ{4:M8X20-8.8 GB5783 3

5 | 701510008003 | 1 [WASHER 8-DKL GB93 |#:[%/8-DKL GB93 3

6 | 814312130000 | 2 [PROTECTIVE COVERING {45 1

7 | 701104006018 1 |BOLT M6X10-8.8-DKL GB5783 |IZ#M6X10-8.8-DKL GB5783 10

8 | 701504006002 | 1 [WASHER 6-DKL GB97.1|#*%6-DKL GB97.1 10

9 | 701510006003 | 1 [WASHER 6-DKL GB93 |#:[%6-DKL GB93 10

10 | 701106012007 1 |BOLT M12X1.25X30-10.9-DKL GB5786 |1 F2M12X1.25X30-10.9-DKL GB578

11 | 701504012005 | 1 |WASHER 12-DKL GB97.1 |‘F-#412-DKL GB97.1

12 | 701510012004 1 |SPRING WASHER 12-DKL GB93 | #4[&12-DKL GB93




HRE 2
POWER SYSTEM 2
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75 Hifith Jii A DESCRIPTION 4 W How| EHSHL | T kR
POS. COD. VER. QTY| SUIT NUM | INT |CHO
1 701106010002 1 |BOLT M10X1.25X25-10.9-DKL GB5786 | EM10X1.25X25-10.9-DKL GB578§ 2
2 701510010004 1 |WASHER 10-DKL GB93 |#4}&10-DKL GB93 2
3 701504010004 1 |SPRING WASHER 10-DKL GB97.1 | #&10-DKL GB97.1 2
4 320020000361 1 |AIR ENTER PIPE WA 1
5 | 814312009900 | 2 |AIRFILTER FIXED BRACKET| % 3 4 1
6 | 730402000106 | 1 |AIRFILTER A615 IR ARAB31-010 1
7 701510080003 1 |WASHER 8-DKL GB93 |#]&8-DKL GB93 2
8 | 701104008028 | 1 |BOLTM8X25-8.8-DKL GB5783|i2#:M8X25-8.8-DKL GB578 2
9 | 730402010014 | 1 |BRACKET X 1
10 | 751011000001 | 1 |T-ANCHOR EAR D70 215461 [TZ$14iED70 215461 1
11 | 751011000011 | 1 |T-ANCHOR EAR D81 200844 |TZ!${14iD81 200844 1
12 | 701106010002 1 |BOLT M10X1.25X25-10.9-DKL GB5786 |UZ#M10X1.25X25-10.9-DKL GB578¢ 12
13 | 701510010004 1 |WASHER 10-DKL GB93 |#4}&10-DKL GB93 20
14 | 701504010004 1 |SPRING WASHER 10-DKL GB97.1 | #&10-DKL GB97.1 20
15 | 701302012043 1 |[SCREW M12X35-12.9-DKL GB70 | 24T M12X35-12.9-DKL GB7q 2
16 | 750310000113 | 1 |COUPLING CF-KE-097-10-C0209 |1k #$CF-KE-097-10-C0209 1
17 | 701106010007 1 |BOLT M10X1.25x35-10.9-DKL GB5786 |I##:M10X1.25X35-10.9-DKL | GB5786| | 8
18 | 305030000046 | 1 |CONNECTION BOARD |4 1
19 | 701504012005 | 1 |WASHER 12-DKL GB97.1 |[F-#412-DKL GB97.1 2
20 | 701510012004 1 |WASHER 12-DKL GB93 |#&12-DKL GB93 2
21 | 730402010015 | 1 |AIRFILTER BODY TIRRRA 1
22 | 730403000246 | 1 |FILTER SAFE ELEMENT |%4:yis 1
23 | 730403000245 1 |FILTER ELEMENT T 1
24 | 730402010016 1 |COVER =€ I 735 AT53-041 1
25 | 811712030810 | 1 |auxiLIARY WATER TANK FRAME Fll 7K FEFE 4 1
26 | 701315005002 | 1 [SCREW M5X16 GB68 |14 M5X16 GB68 2
27 | 750203000014 | 1 |AUXILIARY WATER TANHE|/KFT 1
28 | 320040000008 | 1 [WATER HOSE K 1
29 | 751011000006 | 1 |HOSE-CLAMP D11-19 |+4i D11-19 2
30 [751011000012 | 1 [r-ANCHOR EAR D87 11zH-994 | TZ4F4fiD87 11ZH-994| 1 Y
31 |320020000040 [ 1 [AIR ENTERPIPE  [SWL32&ZIHLHEAA | 1 Y
32 (814312140000 | 2 |AIRFILTER FIXED BRACKET| 3Z 42 1 \4
33 |730402000049 | 1 |AIR FILTER A615 |Z5iE%eA615 1 Y
34 |730403000135 | 1 [AIR FILTER RPELS 1 Y
35 (814312070000 | 3 |FIXTURE BELT [ 5 iy 1 Y




